WHEELER

REX
vV,
PIPE TOOLS

Operating Instructions
Models 46800 and 468000
Hydrostatic Test Pumps

Specifications

46800

DIMENSIONS:

39” (70cm) L x 19” (60 cm) W x 26” (87.5cm) H

WEIGHT:

203 Ibs 104.5 kg

PUMP:

Triple diaphragm: Positive displacement

Ports: 1-1/2 ” Inlet; 34” NPT outlet

Capacity: 26gpm

Pressure: Maximum of 250psi

Operating Speed: 550rpm

Lubrication:
Pump: 300z Udor Lube or SAE 30W non-detergent oil
Gear case: 160z 90W Gear Lube

Shaft Size: 1”

ENGINE:

8hp Briggs & Stratton Intek Pro, 4 cycle, gasoline

CONTROL:

Built in pulsation Dampener

GAUGE:

Glycerin filled, 0-600psi, 0-42 kg

DISCHARGE HOSE:

%" x 10’ (3m) 1000psi working pressure

INTAKE HOSE:

1" x 10" (3m)

468000

DIMENSIONS:

39” (70cm) L x 19” (60 cm) W x 26” (87.5cm) H

WEIGHT:

233 Ibs 106 kg

PUMP:

Triple diaphragm: Positive displacement

Ports: 1-1/2 ” Inlet; 34" NPT outlet

Capacity: 26gpm

Pressure: Maximum of 250psi

Operating Speed: 550rpm

Lubrication:
Pump: 300z Udor Lube or SAE 30W non-detergent oil
Gear case: 160z 90W Gear Lube

Shaft Size: 1”

ENGINE:

8hp Honda; gasoline

CONTROL:

Built in pulsation Dampener

GAUGE:

Glycerin filled, 0-600psi, 0-42 kg

DISCHARGE HOSE:

%." x 10’ (3m) 1000psi working pressure

INTAKE HOSE:

17 x 10’ (3m)

112013




el Operating Instructions
@\E/X Models 46800 and 468000

PIPE TOOLS Hydrostatic Test Pumps

Suction Hose

Inlet Connection
Gauge

Strainer

Output Connection
Isolation Valve
Safety Valve
Pressure Relief Valve

Jam Nut

A
B
C
D
E
F
G
H
|
J

Pressure Relief Valve Knob




WHEELER

Operating Instructions

@Ex Models 46800 and 468000
Hydrostatic Test Pumps

PIPE TOOLS

GraV|ty Feed Method: (Preferred Method)

Fill the water line (or test vessel) to be tested prior to pump connection.

. Connect water supply hose (A) to the inlet connection (B) on the pump.

. Open valve and turn water supply on.

. Purge the pump & pressure hose of all air.

. Connect output (pressure) hose between the pump outlet connection (E) and water

line (or vessel) being tested.

. Turn pump on.
. Purge water line (or vessel) of all air at the highest point of the system.
. Bring water line (or vessel) to pressure. Watch the gauge (C) while pumping.

When the desired pressure is achieved; turn the isolation valve (F) to the ‘off’ posi-
tion. The engine can now be turned off. If pressure drops off, there is a leak in the
line.

Siphon Method
Use a clean water source

1.
2.

Fill the water line to be tested.

Fill the intake hose (A) with water, then quickly place the hose into a bucket and
then turn the pump on. (The unit is self-priming once primed). Continue to pump un-
til you see the water coming out of the outlet hose, with little or no air mixed with it.

. Connect the output hose to the water line. Continue with steps 6 through 8 above in

Gravity Feed Method.

Pre-Setting Your Pump
Your pump can be pre-set to a specific pressure easily by adjusting the pressure relief valve.

. Loosen jam nut (1) and unscrew (counterclockwise direction) pressure relief valve

knob (J) a few turns. Be sure not to unscrew the pressure relief valve knob all the
way as small internal parts may fall out.

. Add a ball valve (not supplied with the pump) to the end of the high pressure hose.
. Follow steps 2 through 4 from the Gravity Feed Method above.
. As water is flowing out of the high pressure hose, turn the ball valve to the “off” posi-

tion.

. Slowly start turning pressure relief valve knob (J) in the clockwise direction by 1/4

turn increments until you reach the desired pressure. Tighten jam nut (1).

. Your test pump is now pre-set. This eliminates over-pressurizing the water line (or

vessel).




bt mmrngg Operating Instructions
@\E/X Models 46800 and 468000

PIPE TOOLS Hydrostatic Test Pumps

Troubleshooting Your Pump

o Test pressure not being reached
0 Possible air in air in line (or vessel)
+ Air needs to be purged from system.
+ Check strainer (D) O-ring for cracks.
+ Remove pump from system & follow steps 1 thru 6 of the ‘Pre-Setting
Your Pump” section.
If using the Siphon Method and not getting pressure, try the Gravity
Feed Method to ensure water is getting into the pump.
+ Check inlet connection (B) for an airtight connection.
+ Check suction hose (A) for obstructions in the hose or around the suc-
tion screen.
0 Pressure relief valve (H) not adjusted properly.
« Turn pressure relief valve knob (J) clockwise and watch for change in
pressure.

Pump Maintenance

o Pump 50/50 antifreeze/water solution thru pump after each use to avoid freezing and
to lubricate pump.
Check strainer (D) O-ring for cracks prior to each use.
Check & change engine oil per manufactures specs.
Check pump oil level prior to each use.
Check gear reduction oil prior to each use.
Check gear reduction oil per manufacturers specifications.

Safety Valve
o Safety Valve is designed to “pop off” or bleed off any extra pressure.

CAUTION !l
This pump is designed for water only!!

The pump is equipped with an adjustable pressure relief valve (H), which helps protect the system from being
over pressurized. It can be preset by plugging the end of the hose. Turn the adjusting knob clockwise to
increase pressure and counterclockwise to decrease.




“UONEIIpaItU

Jo s8nap ‘[oyodje Jo ddusnpjul ) IIpun I[ym sjoo) jesado jou o -
‘suonerado
doys Astou £12a jo spowsad 3uoj o) pasodxa Ji uopIIOLg JeF JBasm
‘PAYIBW OS pUB SIOOPINO 35N 10O} I|QENNS SPIOD UOISUIIXD
K[uo 3sn ‘SICOPINO pIsn S [00) UM, °‘SPI0)) UOJSUIXH IS() JoopIngQ
‘ut Bu1ddnid uaym Jjo sI YoNIMS 2uns I YIlIMS

uo 18uy s (003 ut-paddngd L1es Juog ‘Supielg [BIUIPIIY PIOAY
'312 ‘S19)IN0 ‘SAIP SB YONS SILI0SSAO0E

Fuifueys uaym ‘FuIDIAIOS 2J0J3Q 2SN UT JOU UIYM S|0O], JIULOISK(T *
"931eys ou 1 wayl L|ddns jpm om p £10108) 2Y) 19BIUOD ‘S193YS UON
-INJISUI PUE 3OUBUIIUITW JUILIND IABY JUOP NOA J| 'UONEBWIOLUI STY)
SpuBIsSIapln pue speas 10)e1ado [00] 9yl NS g 'S19IYS UONONISUI
% soueuduiew r1adoxd saey isnw siojesado juswdinby -sauossasoe
Suifueyo pue Sunesuqgn| 10) suondINNSUr MO[j0 -2ourwroptad jsojes

pue 1saq 10j uead> pue dieys sjool dasy “Apadosg s|oo] urejurely -

'sown [pe e aduejeq pue Junooj isedoad daoy ‘yseaireaQ juoq -
‘[0o1 31esado 0} spuey yloq $921) i pue puey Jnod Juisn uvyl sages

s3] ‘[eonoesd uaym yiom pioy 01 asia Jo sdwig[d 95 “yIop| dIndAg
"sa8pa dieys pue ‘|10 ‘Jesy woiy piod dasy ‘ajoridasar woiy 193uuoIsIp

01 11 Yuek Jo piod> Aq [00) Aued J2A3N CpI0) 3Isnqy juo(
‘sasse[n L)ajeg asn)
'sicopine Furylom
UIYM PIPUIWWOD3I 3Ie Ieamloo] pue s240]F Jaqqny ‘siied Suraow ur
1ySnes 197 01 Lramal 10 Sunpo[d asoo] o [paeddy Jadoag Isaps
‘oo Ainp-Aaeay e jo
qof ay) op 03 JuUaWYdE)IE 10 [00] J[EWS B 3DU0) J,uo( ‘Joo] Iydry asn
‘paudisap st i yorym
1oy 2184 9y} 1v qof Jajes pue 131aq B Op [|Im )] °jo0], 3310, juo(
‘udIp

-[1Iyo jo yoeas 3o o aoe|d dn-payoo[ 10 Y31y ‘Aip ur sfoo], I[P 103§ °
‘VIUV HHOM WOdd JIINV.LSIA
F4VS V L4 99 A'1N0HS SHOLISIA TIV “demy waippy) deay
s 1dnisoyur jyney
punosd e £q pajosroad st yorgm 1naard € ojul paddn(d sty 2ins ayew

‘uoneso] 13m Jo dwep ® ur 001 JLI2I[2 UB Isn jsSnm nok Jj ¢
'ures o) s[oo] Jamod ssodxa juoq ‘| jom eale yiom doay ‘suOIIEO0|

19m Jo dwep ur sjoo] 1amod 3sn LU0 “JEAWUOIJAUY SnoJBuB( PIOAY
'S|uapIoae

JMAUI SIYOUIQ PUB SBIIE PAIINN]D) ‘UEI]) BAXY Nlop dedy -
"o 11 Furuan) 310J2q 100] WOJJ SIYPIUAIM pus 5L Bunsnfpy soway

“19pio Suryiom ur pue dejd wi spiens daay ‘|

-ST00L TIV H04

SONINYVM NOILVHAdO TOOL TVIINTD

DININIVM

1EQL # wiog

'91e)S 0) 21els woly Area ysym syySu
12yj0 2Aey os[e Kew nok pue ‘syydur [eday oyyroads nok soald
Kfuearem sy, ‘Ajdde jou Lewr uoisN[3X2 JO UOHEWI] JACqE
ay) os ‘safewep [enUanbasuod 10 [BIUAPIOUL JO UOIBITWI] IO
UOISN[OX2 Yl MO[[€ JOU Op $2)e)s "Y' ] 2wos ‘sofewep [eN)
-uanbasuoo pue [eluaproul Suipnjour ‘yos Aue jo afeurep 10j
S[qRI] 10U ST XY -I[AYAL 'XY-IS[AaY AL WO 2[qejIeAr Apawal
SAISTN[X3 Y3 st Iredar 1o juswadedai yong "uoneyodsuen predaid
elA nok o) pauin)ar pue agreys ou e ‘vondo ino je pooerd
-a1 Jo paredar aq [[Im s1onpoxd pajuBLIBA| "XIY-IA[IYM JO
Jeyaq uo Ajuerrem Aue 9A18 0) pezuoyine st uosiad 1oj0 10
‘1a[eap Judde ‘aafojdwa oN JOAIHH AV HL NO NOLL
~d[¥OSHA AHL ANOATH ANILXH HOIHM SHLLNVIIVM
ON HYV TYFHL "SHI'TddV “TVIO0 4O ‘NALLIIM ‘ALNVYI
“AVM Y9HIO ON ‘Aluelrem Siyl £q paIsA0d joU B Ied)
pue IeOM [BULIOU IO ‘9Snqe ‘OSNSIW 0) Inp s3In[re] ‘A[snora
-qQQ ‘"uonezuoyne ._O_.-n— Mcmbmoouu noygim h.—cuum.* a1 01
pauinial aq 0] ale 5]003 ON "YHLNHD HOIA¥IS d4ZIYOHL

-NV XA4-49TIIHM Aue 10 X3y -I3[33y ( 01 predaad pazoar]
-ap 2q i1snuw Jonpoad 9ejduiod oy ‘Alueliem s1y) Jo adejueape
oye) o], “diysuewjiom IO JELISIEW Ul $103Jop Isurede sanuel
-IBM XY-19]2aY M\ “AJuBLIEM X9Y-I9[aay M 91 ydwo-21d Lew
sjonpoid 1no ur pasn sjuauoduod JO SI2INOBJNURL WIOL) SSHUBLIEA
*(s10)0W 2112312 SUIpn|oUr) AJUBLIBAL TeaX 291U, PA)NWIT € 9ARY
yorgm sauryoew Surpeaiy) adid jo uondaoxs yim ‘Klueiiepm
QWA PAIWIT B YIIM $1oNPoId 831 S19A00 XHY- Y THIHM

ALNVIIVM AINILAAI'T
JHLIAIT Xd4-dHTHHHMA

S$700. 3did




REX
%
PIPE TOOLS

E

46800 Hydrostatic Test Pump

WHEELER

AUSE ONLY WITH BRIGGS & STRATION ENGINE

g
3
z
=8
=
o2
23
wa
]
49
<]




Part No

Description

700943

AXLE ASSEMBLY

700387

CART SIDE

700958

END PLATE

700858

RIGHT HANDLE ASSEMBLY

700859

LEFT HANDLE ASSEMBLY

276752

COTTERLESS PIN w/ RING

275639

5/16-18 x 1 3/4" HHCS

276540

1/4" FLAT WASHER

275857

5/16-18 HEX NYLON-INSERTS LOCKNUTS

275638

5/16 x 1 1/2" HEX HEAD CAP SCREW

154

GRIP

L=
BlEBlo|o|N|jo|u|s|w|n|-

220874

NAME PLATE

[N
w

275543

POP RIVET, STAR 4-2AAD

H
o

275426

1/4-20 ESNA STOP NUT

(=Y
al

276330

1/8 x 2 5/16 COTTER PIN

=
(e}

276441

THREADER CART WHEEL

=
~

276129

3/4" WASHER

[y
oo

700406

U-BOLT

Iy
(o]

700961

PUMP SUPPORT

N
o

700959

TOP SUPPORT

N
[y

275644

3/4" TEE

N
N

275950

SAFETY VALVE, CAT 30960

N
w

275646

3/4" CLOSE NIPPLE

N
S

276105

HOSE CLAMP, 1 1/8" OD RC HC-18S

N
a1

276116

3/4 MP x 3/4 MH 90 DEG HOSE BARB

N
o))

36359

0-600 PSI GAUGE

27

276108

3/4" x 1/4" BRASS REDUCER BUSHING

N
[ee]

275643

3/4" STREET ELBOW

N
©

276662

8 HP B&S ENGINE

w
o

276660

PUMP w/ 207P-12-14 ADAPTER

w
=

700892

SPACER

w
N

275636

3/4" BALL VALVE

w
w

276100

PH QD FEM HLF BST-6M

w
g

276101

PH QD MALE HALF BST N6

(o8]
(4]

36331

RELIEF VALVE

w
)]

275634

CHECK VALVE

w
~

276815

TEE 11/2"x3/4"x11/2"

w
(o]

276816

11/2" x 3" NIPPLE

w
©

276658

STRAINER ASSEMBLY

N
o

700965

HOSE 1 1/2" DIA x 10" LONG

N
'—\

276661

HOSE CLAMP

N
(\©)

700963

J-BOLT LONG

N
w

276133

5/16-18 x 2 1/2" HHCS

N
N

276812

11/2"M Q/D

N
ol

700685

INTAKE HOSE ASSY

N
o

276814

PVC 1 1/2" M NPT x 1 1/2" MALE HOSE BARB

N
\l

222000

WARNING TAG *NOT SHOWN**

N
co

275685

5/16" FLAT WASHER

N
©

221065

HIGH PRESSURE HOSE *NOT SHOWN**

a
o

166

5/16-18 x 3/4 HEX HEAD CAP SCREW

(&)}
=

275245

1/4-20 HEX NUT

gl
N

275830

U-BOLT

a1
w

700964

BY-PASS HOSE

N T N T e N T T T e N TN | N T T e e TN e e e L Y G G D I DN VG S T TN SN E N BN R N




WHEELER

REX
"%

PIPE TOOLS

Wheeler Rex = 3744 Jefferson Road = Ashtabula, Ohio 44005
Tel: 800-321-7950 or 440-998-2788 = Fax: 440-992-2925
wheeler@wheelerrex.com = www.wheelerrex.com




